

Urinary tract infections

Indication	Therapy	Dose	Duration or therapy	Remarks
Acute cystitis	Nitrorurantoïn	100 mg 2 dd po	5 days	Furabid®
	or trimethoprim	300 mg 1 dd po	5 days	
	or norfloxacin	400 mg 2 dd po	5 days	
- in pregnant women	amoxicilline-clavulanic acid	625 mg 3 dd po	7 days	
	or nitrorurantoïn	100 mg 2 dd po	7 days	
- Recurrent cystitis	on guidance of cultures Zie prorylaxe voor recidiverende urineweginfecties		duration of treatment at least 10 days	treatment of children and men is much longer and urologica investigation is necessary
- Candida cystitis	fluconazol	200 mg 1 dd po	7 days	only in persistant cases
Acute pyelonefritis	amoxicilline-clavulanic acid	1200 mg 4 dd iv	14 days	
Asymptomatic pyuria	Nitrorurantoïne	100 mg 2 dd po	7 days	treat only in pregnancy (Furabid®)
Pyuria catheter a demeure	Antimicrobial therapy is of no use as long as the catheter is in situ. Except if the patient is septic After removing the catheter treat for 2 weeks			
Pyelitis gravidarum	cefazolin	1000 mg 3 dd iv		
Prostatitis				
- Acute	ciprorloxacin	500 mg 2 dd po	3 weeks	Always treat on guidance of cultures
- chronical	ciprorloxacin	500 mg 2 dd po	6 weeks	
Epididymo-orchitis	ciprorloxacin	500 mg 2 dd po	14 days	